[B1] ~ ASTINGS

——VERMONT

REPLACEMENT PARTS

Vigilant Coal 1l 2310

ltem/Model Number Part Number Item/Model Number Part Number
1. GRIDDLE QUAD 1300809 8. ASHPAN FRONT 1305033
2. GRIDDLE 1300797 9. DAMPER ASSEMBLY 5000992
3. TOP 1304251 10. DAMPER RETAINER 1305018
4. MITTEN RACK 1601705 11. UPPER FIREBACK 1305022
5. RIGHT END 1304262 12. SPLIT FIREBRICK 1601103
6. FRONT GRILLE 1305029 13. TRIANGLE FIREBRICK 1600906
7. FETTLE 1305047 14. RIGHT INNER SIDE 1305002




VERMONT CASTINGS REPLACEMENT PARTS

Vigilant Coal Il 2310 cont.

Iltem/Model Number Part Number ltem/Model Number Part Number
15. TIE ROD (1) 1601629 *Use the following prefixes for Enamel Parts:
TIE ROD SET (4) 5007498 131-Red  132- Sand
16. REAR GRATE SUPPORT 1305011 10" LEG *5048
17. HIGH GRATE BAR 1305040 BOTTOM *5043
18. LOW GRATE BAR 1305039 FLUE COLLAR (6" ROUND) *5050
19. FRONT GRATE SUPPORT 1305009 FRONT (AVAIL. IN RED & CLASSIC BLACK ONLY) 1314273
20. LEFT INNER SIDE 1305001 LEFT DOOR (AVAIL IN RED & CLASSIC BLACK ONLY) 1314224
21. PRIMARY AIR TUBE 1305015 LEFT END (AVAIL IN RED & CLASSIC BLACK ONLY) 1314269
22. FRONT PANEL 1304273 RIGHT DOOR (AVAIL IN RED & CLASSIC BLACK ONLY) 1314216
FRONT WITH DOORS ASSEMBLY 5000945 RIGHT END (AVAIL IN RED & CLASSIC BLACKONLY) 1314262
23. RIGHT DOOR 1304216 TOP (AVAIL IN RED & CLASSIC BLACK ONLY) 1314251
24. LEFT DOOR 1304224 AIR CONTROL (AVAIL IN SAND & CLASSIC BLACK ONLY) 1320671
DOOR PIN (HINGE PIN) 1600546 10" SAND LEG SET OF4 5003815
25. GLASS PANEL 1401119 10" RED LEG SET OF4 5003814
26. 3/16” FIBERGLASS GASKET 1203556 :
27. LONG GLASS CLIP 1601392 Hardware
28. SHORT GLASS CLIP 1301391 10-24 X 1/2 HEX HEAD BOLT
29. 5/16° FIBERGLASS GASKET 1203588 (BOTTOM HEAT SHILD FASTNERS) 1201322
30. LATCH PAWL ASSEMBLY 0004384 10- 24 X 1/2 HEX HEAD CAP SCREW
31. ASHPAN COVER ASSEMBLY 5003812 (BOTTOM HEAT SHIELD FASTENERS) 1201322
32. SHAKER HANDLE 1600903
33. ASHPAN 1400927 3/8-16 X 1/2 SL RD HD (4-LEG BOLT HOLES) 1201152
34. ASHDOOR 1305045 17/64 X 7/8 X .05 PL FL WASHER
35. FRONT DOOR HANDLE ASSEMBLY 5004237 (PRIMARY AIR TUBE) 1202446
36. ASHPAN BRACKET 1601039 1/4-20 X 3/8 PH PAN HD (SHAKER HANDLE HOLDER) 1200993
37. ASHDOOR HINGE 13050486 1/4 PLAIN FL WASHER
38. ASHDROP 1305044 (3-ASHDROP TO BOTTOM, 2-HINGE TO BOTTOM) 1202470
39. BOTTOM 1305043 1/4-20 X3/4 HEX HD CS (3-ASHDROP TO BOTTOM) 1201374
40. 10" LEG 1305048 1/4 FLAT WASHER (SHAKER HANDLE SUPPORT) 1202474
41. LEFT END 1304269 1/4-20 X 5/8 HEX HD CS (2-HINGE TO BOTTOM) 1201372
42. SHAKER HANDLE SUPPORT 1305049 1/4 FL WASHER (2-ASHPAN BRACKET) 1202473
43. ASHDOOR HINGE PIN 1201835 1/4- 20 X 3/4 HEX HD CAP SCREW
44. CERAMIC HANDLE ASSEMBLY 0004342 (DAMPER RETAINER) 1201374
45. DAMPER HANDLE ASSEMBLY DAMPER PIN 1600522 1/4 - 20 X 5/8 PH RD HD (INNER SIDE PLATES) 1200896
46. LOWER FIREBACK 1305025 1/4 - 20 FLEX LOCK HD NUT (17 RoD) 1203213
47. BACK 1304278 3/8-16 X1 1/4 FULTHD HEXHD CS (teceoLTs) 1201443
48. 8" ROUND FLUE COLLAR 1305050 3/8 WASHER (LEG) 1202488
49. SHAKER ROD (10-1/2") 1600904 1/4- 20 X 1 HEX HEAD LEVELER BOLT
50. AIR CONTROL 1300671 (LEG LEVELER) 1201745
51. 5/16" ADHESIVE-BACKED GASKET 1203591 #10 X 1/2 PH PAN SMS (STOVE PIFE) 1202058
52. 5/16” ARMASEAL GASKET 1203668 10-24 X 3/8 PH PAN HD (GLASS CLIP SCREWS) 1200983
53. THERMOSTAT ASSEMBLY 0004320 10-24 X 1/2 PH TR SCREW
54. THERMOSTAT COVER 1601487 (THERMOSTAT COVER SCREW) 1200998
55. HHERMESTATHAPASSEMBLY NA DAMPER HANDLE SET SCREW 1200563
SUBSTITUTE: 5005410 STRIKER BOLT (PAWL ASSEMBLY) 1200436
56. THERMOSTAT PIVOT PIN 1601555 STRIKER BOLT NUT (PAWLASSEMBLY) 1203210
57. ASHDOOR HANDLE WITH SHAFT 5004244 SET SCREW (PAWLASSEMBLY) 1200417
58. CLEANOUT COVER 1602202 LARGE PAWL NUT (PAWL ASSEMBLY) 1203290
59. C-CLIP 1600553 HANDLE ROLL PIN (PAWL ASSEMBLY) 1201832
61. SLICER/POKER ASSEMBLY 5005708 DAMPER RETAINER NUT(1/4-20 5Q) 1203329
62. ASHPAN COVER HANDLE 1301254 1/4-20 X 2 PH FL HD (PRIMARY AIRTUBE) 1200848
AIR PLATE 1600908 1/4-20 SQ NUT (AIRHORN) 1203229
ALLEN WRENCH, 1/8" 1205116 1/4-20 X 1/2 HEX HD CP
ALLEN WRENCH, 5/32" 1205147 (QUAD SCREW, 2-ASHPAN BRACKET) 1201338

DOOR HANDLE HOLDER 1600600




VERMONT CASTINGS REPLACEMENT PARTS

Vigilant Coal Il 2310 cont.

ltem/Model Number Part Number Item/Model Number Part Number
10-24 X 1/2 PH TRUSS HD .
(HEAT SHIELD HOLE SCREWS) 1200998 Warming Shelf*
1/4-20 X 3/4 PH FL HD (PRIMARY AIRTUEE) 1200830 SHELF ALONE 1302208
1/4-20 X 1 PH RD HD (FLUE COLLAR SCREW) 1200907 LEFT BRACKET 1302221
BUSHING PLUG 1200055 RIGHT BRACKET 1302222
1-24 X 3/4 TRS HD PH DRAGON 1302220
(SECONDARY AIR COVER SCREW) 1201007 HARDWARE : 5007234
SHAKER HOLE JAM BUSHING 1/3' 1201903 *For Enamel Shelf Parts use the same prefixes shown under
OVERSIZED SHAKER HOLE BUSHING 5/8"° 1201904 the Enamel Parts (previous page) in place of the 130 number.

Accessories

Heat Shields

2' REAR HEAT SHIELD SPACERS (SETOF4) 5007110
BOTTOM HEAT SHIELD SPACERS (SETOF 4) 0005802

Gaskets
Below is a list of the type of gasket and the length needed on the Acclaim.

Location Gasket Size Quantity N Part Number
FRONT DOORS 5/16" FIBERGLASS/6 NDLE MED DENS 5.9 1203588
GLASS GASKET 3/16" FIBERGLASS 5 1203556
GRIDDLE 5/16" ARMASEAL 4 1203668
FLUE COLLAR 5/16" ADHESIVE BACKED FIBERGLASS 2' ‘1203591
ASH DOOR 3/8" FIBERGLASS 4' 1203589

Majestic reserves the right to make changes in design, materials, specifications. pnces and discontinue colors and products at any time, without notice.

MAJESTIC
PRODUCTS COMPANY
475 Admiral Blvd » Mississauge, Ontario, Canada |57 2N « 905-670-7885

1000 East Market St » Huntingion, IN 46750 USA « 219-356-8000
g/ | www. mejesticproducts.com 10/98



